G3 Regional Water
Co-operative Inc.

2018 Annual Water System Monitoring Report

MWSB



G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

Table of Contents

EXECULIVE SUMMIAIY ittt ettt e e e ettt e e e e e e ettt e e e e e s e atbbeeeeeeeeesaaasbbaaaeeeesssannsenaaaeeessnnan 1
1.0 Ta1agoTe [V AT ] o HU T PP PPTOUSRPPPT 2
2.0 Water SYSTEM OVEIVIEW .....eeiiiiiiiiieieeeeittee ettt et e e e e sttt e e e e e e s s saib e bt e e e e e s eaanbeteeeeeessasnnsaeeeeeas 2
2.1 RegioNal SUPPIY SYSTEM ..oviiiieiiee ettt et e e e e tte e e e e bte e e s ebtaeeesbaeeessnraeeesanes 2

P (=T 1 0 =T Y] =T o FO N 2

3.0 W aater CONSUMIPEION . .o e e e e e e e e e e e e 3
3.1 RAW Water DEMEANG ......ceiiiiieiieeeiee ettt ettt ettt et e st e e st e e be e e sabeesbeeesabeesabeeesnteesaneeesareean 4

3.2 Treated Water Demand .......cccuiiiiiiiiiieniee ettt sttt ettt e sat e e s bt e e s e sbeeesnteesneeesareenn 5

4.0 U1 Y ol VA =T [0 1T Y0 0 Y=Y o) £ PR 7
O VY Y g ST =d oL (3 Yot PR 7

4.2 Drinking Water SAfety ACL......cocccuiii ettt e et e e e tte e e e e are e e s eabe e e e eabeeeeentaeeeenanenas 7

A O oY1 - T = I =T o Lol 8

4.2.2 Water QUAITY .ooeeeeieee ettt e e st e e e st e e e e e bte e e e sbteeeeertaeeeenee 8

.23 REPOIING cuiitieeeee ettt ettt e e e e e sttt et e e e s ss bt aeeeeesssassbbeaaeeeeessassnbaaaeeessnsannenes 12

4.3 ENVIFONMENT ACT ..eiiiiiiii ittt e s s sre e s e 14

4.3.1 ENVIronMeNnt ACE LICENCE .....ceviiiiiiiiiiiiiie ettt 14

4.3.2 Water & Wastewater Facility Operators Regulation...........cccceeeeeiiieeiicieei e, 15

5.0 Groundwater Investigation & MONItOIING ....ccuuiiieiiiiiecce e e e 16
5.1 Hydrological INVestiatioNs.........uviiiiiieeciiiie ettt e abae e e araeas 16

5.2 PW 09-01 Well INSTAlIAtioN ......oocuiiiieiieiieieeete ettt 17

5.3 PW 10-02 Back-Up Well INSTallation ........cc.eeiieiiiieeiiee ettt et 17

5.4 PW 2003-01 ADANAONMENT ...eiiuiiiiieitietteite ettt ettt et sbe e bt e s bt sat e st e ebeesbeesbeesanenas 18

5.5 Groundwater IMONITOTING.....cuuiiiiiecciieeee e e e e e e e e e e e e e s anbrer e e e e s s seannrennaeeas 18

5.6 GroUNAWATEr LEVEIS ....coeeiiiee ettt s s s 18

5.7 Precipitation RECOIUS .. .ciiciiiiiciiee ettt e e e e e st e e s s st e e e e s sbaeesesnbaeeeennrenas 21

5.8 Groundwater INterfer@nce POJICY ........eiiciiiiiecciie ettt et e rae e e 22

6.0 Source Water Protection Plan ........oooei ittt 22
6.1 MAiN EI@MENTS ...eeiieeeiie ettt sttt sa e s e e rae e e s b e e sme e e sane e sneeesareeeneas 22

AN 01T Lo [ NSRS 26
F Y oY1= oo [t = SR 28




G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

AN o 01T o [ SRR 34
FAY o7 o T=] oo [Pt TSP 37
YT o1<T o Yo [ SR 40
YT o1<T o Yo [ SR 47
F YT o1<] o Yo 3t C SR 59




G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

Executive Summary

The annual water system report provides status of system operations and monitoring results for the Co-
op Board and other parties with an interest in the system (i.e. Water Use Licensing Section, Manitoba
Conservation and Water Stewardship). The primary purpose is to ensure annual reviews of the system
status, and potential problems are identified and rectified before becoming a significant issue.

The G3 Regional Water Co-operative water supply system was commissioned in February 2010 with the
Rural Municipality (RM) of Gilbert Plains, Town of Gilbert Plains and Town of Grandview as partners. A
reverse osmosis (RO) treatment system was selected to provide 28 L/s based on a 20 year projected design
period. Raw water is supplied by a production well with a 34 L/s pumping capacity. In 2010, a back-up well
was developed to provide additional water supply protection and the existing RM of Gilbert Plains well
was abandoned and sealed.

The G3 system is in compliance with both the Water Rights Act and Drinking Water Safety Act (DWSA).
Raw water is described as being hard and high in iron and manganese concentrations. Also the water
supply contains high levels of ammonia that must be removed to prevent chlorine disinfection issues. The
treatment system is meeting health-based maximum acceptable concentrations and aesthetic objectives
of the Guidelines for Canadian Drinking Water Quality (GCDWQ). Treated water quality results confirm
that ammonia is being satisfactorily removed during the treatment process.

Under the DWSA regulations, the G3 system is required to develop a Public Annual Report by March 31
of each operating year, an Emergency Response Plan and Compliance plan. Since the operation is in
compliance with water quality standards, the Co-op can meet compliance plan requirements by filing a
signed “Statement of Compliance” form to the Office of Drinking Water. Also, an infrastructure
assessment must be completed by a professional engineer once every five years with the next one due in
March 2021.

Two groundwater monitoring wells are equipped with pressure transducers for continuous water level
monitoring. Monitoring well MWO09-02 is located 400 metres north and MW98-16 is approximately 1500
metres west of the production wells. Pumping activities appear to have no significant impact on water
levels. Changes in levels appear to be related to seasonal impacts.

In order to effectively respond to complaints regarding groundwater interference on surrounding private
wells from G3 pumping activities, it is recommended that the Co-op Board adopt by resolution, a
Groundwater Interference Policy as provided in Appendix G and forward to Water Use Licensing Branch
as required under the Water Rights Act. In addition, it is recommended that a Source Water Protection
Plan be implemented as provided in Section 7.0.




G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

1.0 Introduction

The Manitoba Water Services Board (MWSB) assumed lead role in developing a regional water supply
system for the RM of Gilbert Plains and the Towns of Gilbert Plains and Grandview. After consultation
with the Municipal Corporations, the G3 Regional Water Co-operative Inc. (Co-op) was formed in 2009.
The Board of Directors is comprised of equal representation from three municipal corporations with
MWSB as an ex officio member. The Co-op owns the water system and has requested the MWSB to
operate the system on their behalf. Recent municipal amalgamations have resulted in two entities — the
Municipality of Gilbert Plains (formerly RM and Town of Gilbert Plains) and the Municipality of Grandview
(formerly RM and Town of Grandview).

The annual water system report provides status of system operations and monitoring results for the Co-
op Board and other parties with an interest in the system (i.e. Water Use Licensing Section, Manitoba
Water Stewardship). The primary purpose is to ensure annual reviews of the system status, and potential
problems are identified and rectified before becoming a significant issue. Through continued aquifer
monitoring, these annual reports will serve as a database to evaluate the potential to increase withdrawal
rates if required for future demands.

2.0 Water System Overview

2.1 Regional Supply System

The G3 WTP is located in the NW corner of the former RM of Gilbert Plains on municipal right-of-
way (ROW) west of the NW 26-26-23W. The WTP supplies treated water to the RM of Gilbert
Plains, Town of Gilbert Plains, Town of Grandview and Municipality of Dauphin. The G3 system
shown in Appendix A is comprised of two wells, raw water pipeline, water treatment plant (WTP)
and Distribution pipelines to both Towns and Rural Municipalities.

Two 300 mm production wells are located approximately 1 km north of the WTP in ROW west of
the NW35-26-23W. Although one well can fully supply the system, a fully equipped and redundant
back-up well is required to ensure that supply can be maintained at all times. In case of power
failure, emergency genset power at the WTP can operate one well and treatment equipment. The
supply wells are occasionally alternated to maintain functionality. An existing 200 mm well
adjacent to the WTP was sealed due to artesian conditions and leakage around the well casing.
The location of production and monitoring wells are provided in Appendix B.

2.2 Treatment System

The treatment system is comprised of two parallel RO membrane filtration skids, a manganese
greensand bypass filter and forced air de-gasifier for carbon dioxide (CO,) removal and pH
adjustment. The treatment system was designed with a membrane by-pass to produce a hardness
of approximately 100 mg/L (as CaCOs). Since membranes are capable of removing significant

2



G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

amount of hardness ions, a percentage of the raw water by-passes the membrane system and is
filtered through a 2.1 m diameter manganese greensand pressure filter. Water passing through
the pressure filter is blended with membrane permeate to produce the desired water hardness.
The membranes reject approximately 20% concentrate to Sulfur Spring Creek which is permitted
by Environment Act Licence No. 2853.

Antiscalant is injected in the membrane raw water supply to sequester dissolved minerals and
prevent RO membrane fouling. Since membranes remove dissolved minerals, stabilization (pH
adjustment) is required to produce a non-corrosive treated water supply. A forced air de-gasifier
was designed and installed to stabilize membrane permeate. The de-gasifier removes a significant
portion of dissolved CO, therefore, minimizing sodium hydroxide chemical usage.

The raw water supply contains ammonia which interferes with chlorine disinfection capability
unless removed in the treatment system. Failure to remove ammonia will result in phantom free
chlorine readings in the treated water supply. Ammonia is removed through membrane
treatment but not typically through a manganese greensand filter. Potassium permanganate is
now used instead of previously used sodium hypochlorite as a pre-filter oxidant. There have been
no issues with elevated ammonia since the change took place. Sodium hypochlorite is provided
to maintain an adequate chlorine residual concentration in the reservoir and distribution.

Treated water is stored in a 1.2 ML 3 cell reinforced concrete reservoir. The reservoir is equipped
with ultrasonic level control and monitored with a SCADA system. The SCADA system also has the
capability of monitoring and controlling reservoir levels located in the Town of Grandview and
Town of Gilbert Plains.

3.0 Water Consumption

The treatment system was designed for peak flows with additional capacity for future expansion.
Currently, only one membrane skid is required to meet average demand and therefore the lead skid is
alternated daily. However, higher peak demands require both skids to operate together as well. The
system design and current operating flow rates are provided in Table 3.1. Figure 3.1 provides a graphic
representation of the flow through the treatment system.

w



G3 Water Co-operative Inc.

March 2019
Groundwater Monitoring Report

Table 3.1 Design and Current Operating Flow Rates

Design Current (L/s)
Flow (L/s)
2010 2011 2012 2013 2014 | 2015 | 2016 | 2017 | 2018

Raw 34 17 16 15 17 19 19 20 20 19
Skid 1 11
Permeate
skid > 1 12 12 10 12 14 14 15 14.8 | 13.8
Permeate
Concentrate 1 3 3 3 3 3 3 3 | 3 |35]3s
Concentrate 2 3
By-Pass 6 2 2 2 2 2 2 2 1.7 1.7

10.0% By-Pass | FILTER 1.7L/s

17 L/s Raw

\ 4

15.3 L/s » MEMBRANES 12.2L/s Permeate y
I

l

20% Reject

Blended

31L/s 13.9 Lis

Figure 3.1 Treatment System Flow Diagram Typical Single Skid Values

3.1 Raw Water Demand

Raw water withdrawals and pumping rates are presented in Table 3.2. The Water Licensing Branch
- Annual Water Use Report for 2018 is provided in Appendix C.

>



G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

Table 3.2 - Raw Water Withdrawal

Unit Withdrawal
2010 2011 2012 2013 2014 2015 2016 | 2017 2018
(Feb 25-
Total Jan1) | 272,000 | 275,300 | 279,503 | 302,421 | 296,563 | 317,625 | 311,794 | 300,668
Demand m3 246,787
Average Day 796,000 | 745,000 | 754,300 | 765,762 | 828,551 | 812,501 | 870,206 | 854,230 | 823,748
Demand L/d
Pumping 17 16 15 17 19 19 20 20 19
Rate L/s
Avg.
Operating 13 15 15 15 16.5 16 16 16 16

Hours/day hr/day

3.2 Treated Water Demand

Table 3.3 summarizes the treated water demand for the RMs, and both towns. Peak days were
observed on October 2™ for the RM of Gilbert Plains with a consumption of 611 m?, March 26
for the Town of Gilbert Plains with a consumption of 510 m3, March 215 for the Town of Grandview
with a consumption of 803 m? and October 2" for the RM of Dauphin with a consumption of 473

m3.

Table 3.3.1 - Treated Water Consumption RM of Gilbert Plains

Unit RM of Gilbert Plains
2013 2014 2015 2016 2017 2018
Total Demand m3 48,744 53,683 1D 64,114 61,469 53,928
Number of 183 183 183 187 190 194
Connections
Average Day L/d 133,500 147,077 1D 175,655 | 168,409 | 147,749
Average Day L/s 1.85 2.04 ID 2.44 2.34 2.05
Average Day L/conn/day 730 804 ID 939 886 762
Peak Day L/d 274,000 ID 1D 599,000 | 508,000 | 383,500
Peak Day Factor 2.05 ID 1D 3.41 3.02 2.60
Peak Day L/s 3.81 ID 1D 8.32 7.06 5.33
Peak Day L/conn/day 1497 ID ID 3203 2674 1977

vl




G3 Water Co-operative Inc.
Groundwater Monitoring Report

Table 3.3.2 - Treated Water Consumption Town of Gilbert Plains

March 2019

Unit Town of Gilbert Plains
2013 2014 2015 2016 2017 2018
Total Demand m3 62,766 63,794 ID 58,727 56,900 58,499
Number of 398 398 398 398 398 398
Connections
Average Day L/d 172,000 | 174,778 ID 160,896 155,890 160,271
Average Day L/s 2.39 2.43 ID 2.23 2.17 2.23
Average Day L/conn/day 432 439 ID 404 392 403
Peak Day L/d 286,000 ID ID 394,000 314,000 510,000
Peak Day Factor 1.66 ID ID 2.45 2.01 3.18
Peak Day L/s 3.97 ID ID 5.47 4.36 7.08
Peak Day L/conn/day 719 ID ID 990 789 1281
Table 3.3.3 - Treated Water Consumption Town of Grandview
Unit Town of Grandview
2013 2014 2015 2016 2017 2018
Total Demand m3 97,461 110,294 ID 105,244 | 100,793 | 94,476
Number of 465 469 451 467 471 462
Connections
Average Day L/d 267,000 302,175 1D 288,340 | 276,145 | 258,838
Average Day L/s 3.71 4.20 1D 4.00 3.84 3.59
Average Day L/conn/day 574 644 ID 617 586 560
Peak Day L/d 501,000 ID 1D 665,000 | 485,000 | 803,000
Peak Day Factor 1.88 ID 1D 2.31 1.76 3.1
Peak Day L/s 6.96 ID 1D 9.24 6.74 11.15
Peak Day L/conn/day 1077 ID ID 1424 1030 1738

Table 3.3.4 - Treated Water Consumption RM of Dauphin

Unit RM of Dauphin
October 2018
2017
Total Demand m3 2669 19,255
Number of 84 188
Connections
Average Day L/d 7312 52,752
Average Day L/s 0.10 0.73
Average Day L/conn/day 87 281
Peak Day L/d 80,700 472,600
Peak Day Factor 11.04 8.96
Peak Day L/s 1.12 6.56
Peak Day L/conn/day 961 2514

o |



G3 Water Co-operative Inc. March 2019
Groundwater Monitoring Report

4.0

Table 3.3.5 - Treated Water Consumption Totals

Unit Totals
2013 2014 2015 2016 2017 2018
Total Demand m3 208,971 227,771 ID 228,085 221,831 226,042
Number of 1046 1050 1032 1052 1143 1242
Connections
Average Day L/d 572,500 624,030 ID 624,890 607,756 619,293
Average Day L/s 7.95 8.67 ID 8.68 8.44 8.60
Average Day L/conn/day 547 594 ID 594 532 499
Peak Day L/d 1,061,000 ID ID 1,201,000 | 1,023,000 | 1,114,000
Peak Day Factor 1.85 ID ID 1.92 1.68 1.80
Peak Day L/s 14.74 ID ID 16.68 14.21 15.47
Peak Day L/conn/day 1014 ID ID 1142 895 897

Note: ID indicates ‘Insufficient Data’

The difference between raw and treated water consumption during the operating period from
January 2018 to December 2018 is approximately 74,626 m3. This difference is mainly due to
membrane concentrate discharge to Sulphur Spring Creek and in-plant water use such as filter
backwash, clean-in-place system, sink and washroom.

Regulatory Requirements

4.1 Water Rights Act

Water Rights Act Licence No. 2010-107 (Appendix D) stipulates the following conditions:

(a) The maximum rate at which water may be diverted shall not exceed 34 L/s

(b) The total quantity of water diverted in any one year shall not exceed 315 cubic decametres